
HAL Id: tel-04526447
https://pastel.hal.science/tel-04526447v1

Submitted on 29 Mar 2024

HAL is a multi-disciplinary open access
archive for the deposit and dissemination of sci-
entific research documents, whether they are pub-
lished or not. The documents may come from
teaching and research institutions in France or
abroad, or from public or private research centers.

L’archive ouverte pluridisciplinaire HAL, est
destinée au dépôt et à la diffusion de documents
scientifiques de niveau recherche, publiés ou non,
émanant des établissements d’enseignement et de
recherche français ou étrangers, des laboratoires
publics ou privés.

Occurrence and fate of microplastics in the sewage
system and different pathways into the environment :
[...]
when a flow with high suspended solids concentrations passes through the system. In-sewer 

deposits also form when water flow decelerates, such as in areas with abrupt changes in the 

shape or dimension of sewer pipes, divergent or low slope sectors and particularly in the 

oversized sewer pipes arriving at WWTPs. Thus, the accumulation of in-sewer sediments is 

temporal and spatial dependent, directly linked to water velocity inside the sewer network (Seco, 

2014).  

Sewer sediments are a complex and highly heterogeneous aggregate of particulate matter 

present in wastewater. They can be categorized into three primary types: gross bed sediment 

(GBS), organic layer and biofilm, based on the nature of their constituent materials (Rocher et al. 

2004), as shown in Figure 2-4. While GBS has a high mineral content, the other types contain 

mainly organic matter. Sewer sediments have been reported as a storage of pollutants, with high 

concentration levels, inside the sewer network (Ashley & Crabtree, 1992; Crabtree, 1989). 

 

Figure 2-4: Types of sewer sediments inside the sewer network (Rocher et al., 2004) 

The accumulation of in-sewer deposits inside sewer pipes reduces the system’s conveyance 

capacity, alters the hydraulic flow regime and leads to several issues, such as surcharging, flooding 

and premature activation of overflows, and even blockages (Crabtree 1989; Seco 2014; Veliskova 

& Sokac 2019). Moreover, during wet weather events, the acceleration of flows can resuspend 



 

Page|47 

 

in-sewer deposits, releasing trapped pollutants into the water flow (Gasperi et al., 2010). A large 

fraction of total suspended solids, metals, chemicals and micropollutants in wet weather flows 

can be attributed to the erosion of sewer sediments (Chebbo et al., 1995; Ashley et al., 2004; 

Gasperi et al., 2010). Thus, the presence of these sediments not only complicates the operation 

of sewer systems, but also has adverse impacts on pollution levels in wet weather flows and the 

water bodies that receive these discharges. Therefore, it is required to regularly remove sewer 

sediments inside the sewer network as a part of maintenance practices. 

To prevent the excessive buildup of sewer sediments that can impede wastewater transport, sand 

chambers, acting as sediment traps, were installed throughout the Parisian sewer system. About 

100 sand chambers were distributed across the network in Paris City (Rocher et al., 2004). These 

chambers typically have the same width but are deeper than the sewer. This induces abrupt 

decrease in the flowrate of wastewater when passing through, thereby allowing particles to 

detach from water phase and settle down, as depicted in Figure 2-5. Sand chambers are regularly 

cleaned as part of the system maintenance. The extracted sediments are then sent to specialized 

treatment centers. In total, 3,000 tons of sewer sediments in wet weight are removed from sand 

chambers and the network each year (personal communication). 

 

Figure 2-5: Design of sand chamber installed inside the sewer network (Rocher et al., 2004) 

In this study, MP analysis was conducted using sewer sediments from sand chambers, as they 

exhibit similar characteristics to those found throughout the network, as reported in Rocher et 

al. (2004). 

  



 

Page|48 

 

2.2.1.2. Overloading of the system leading to CSOs 

During intense rain events, when a substantial volume of runoff enters the wastewater 

management system, the sewer network may become overwhelmed and unable to deliver all the 

water to WWTPs. This results in the overflow of excess water through storm spillways into the 

surrounding environment. Additionally, the capacity of WWTPs may be inadequate to manage 

the incoming inflow, leading to the discharge of the surplus to protect the treatment systems. 

This phenomenon is commonly referred to as CSOs, denoting the discharge of sewage into the 

environment without proper treatment due to the overloading of the combined system. 

The impacts of CSOs on receiving waters have been well documented in the literature. For 

example, Passerat et al. (2011) reported a rapid increase in the flowrate of the Seine River during 

a storm event, rising from 157 m3/s up to 367 m3/s. This demonstrates how a high-volume 

discharge in a short-time frame can significantly affect the flow of receiving waters. Additionally, 

turbulence levels rise during these events, leading to increased turbidity and reduced 

photosynthesis activity of phytoplankton (Matzinger et al., 2012; Riechel et al., 2016). One of the 

main effects observed in receiving waters during and after CSO events is a deficit in dissolved 

oxygen (DO). This phenomenon results from the mixing with low-DO wet weather flows and the 

degradation of organic matter emitted with it (Riechel et al., 2016). Passerat et al. (2011) 

documented a high load of solid matter, reaching up to 830 mg/L in the discharge into the Seine 

River during the first 30 minutes of the event before gradually decreasing to 110 mg/L afterward. 

In addition, CSO discharges carry significant loads of micropollutants into waterbodies (Musolff 

et al., 2009). For instance, Launay et al. (2016) and Gasperi et al. (2011) detected a variety of 

organic and hazardous substances in CSO samples, including pharmaceuticals and personal care 

products, urban biocides, industrial chemicals, flame retardants, plasticizers and polycyclic 

aromatic hydrocarbons (PAHs), and more. According to Phillips et al. (2012), concentrations of 

some micropollutants in CSO discharges could be up to 10 times higher than in treated 

wastewater. In particular, for substances with removal efficiencies in WWTPs >90 %, CSO 

discharges can contribute 40−90 % of their annual load. Moreover, the accumulation of metals in 

the recipient’s sediment after CSO events can affect its aquatic ecosystems, including inhibiting 

reproduction in some sensitive macroinvertebrate species (Schertzinger et al., 2018). The sanitary 



 

Page|49 

 

quality of receiving waters can also be impaired by CSOs. Passerat et al. (2011) found that fecal 

indicator bacteria in CSO discharges to the Seine River can be as high as in raw wastewater. Thus, 

CSO events cause chemical, physical and biological impacts, leading to the deterioration of the 

ecological health of receiving waters. These impacts may become more severe during low-flow 

periods due to limited dilution factors (Montserrat et al., 2013). 

SIAAP has a stormwater storage capacity of 955,000 m3, and when combined with department 

networks, the total storage capacity reaches 2.5 million m3. This capacity comprises both 

underground and open-air storage tanks, as well as reservoirs tunnels. Despite this substantial 

capacity, approximate 20 to 40 CSO discharges occur in the Paris megacity each year, leading to 

the discharge of approximately 21 million m3 into the Seine River. In this study, MP analysis was 

conducted using water samples collected from two major CSO outfalls in the Paris megacity, 

namely La Briche and Clichy.  

2.2.2. Wastewater treatment plants 

The sewage arriving at SIAAP’s WWTPs is composed of various sources, including wastewater, 

stormwater/runoff, infiltration water, and non-potable water used for street cleaning and 

flushing the sewer network. Sewage composition is illustrated in Figure 2-6, with data from the 

year 2017. The fluctuations in wastewater and permanent infiltration water over the course of a 

year are correlated with groundwater levels. 

 

Figure 2-6: Different inputs of water flow entering the Parisian sewer management system 

58%
24%

10%

8%

Wastewater

Infiltration water

Stormwater

Non potable water
(Paris City)



 

Page|50 

 

SIAAP operates six WWTPs that utilize advanced technologies in the field of water treatment. 

Their goal is to meet new regulations and society expectations, especially aiming to reach the 

'good status' for receiving waters as stated in the European Water Framework Directive 

(2000/60/EC of October 23rd, 2000). These WWTPs use either conventional processes as activated 

sludge and extended aeration, or compact biofilters and membrane bioreactors, which allow a 

short hydraulic retention time of about 3 hours. For the treatment of sewage sludge, a wide range 

of dewatering technologies are employed. Figure 2-7 illustrates the wastewater management 

systems operated by SIAAP in Paris megacity. Seine Aval WWTP (SAV) is the largest plant, treating 

up 40 % of the wastewater generated in the service area of SIAAP, which amounts to 1.5 million 

m3/day. 

 

Figure 2-7: The Parisian wastewater management system operated by SIAAP 



 

Page|51 

 

Most of these WWTPs discharge their effluents into the Seine River, amounting to approximately 

2.4 million m3 per day during dry weather conditions. The Marne Aval WWTP discharges into the 

Marne River, just upstream of the confluence with the Seine River. 

Different sludge treatment technologies are employed at SIAAP’s WWTPs. While sludge in the 

Seine Centre WWTP (SEC) and the Marne Aval WWTP is entirely incinerated, sludge from other 

plants is used for composting, soil application, cement production, pyrolysis or incineration. In 

the case of SAV, entire sludge is used for agriculture as a substitute for fertilizers and 

amendments. Most of the sludge production (up to 85 %) is spread directly in 13 departments, 

and a portion is composted beforehand. 

Three out of the six WWTPs that cover a large panel of technological solutions were selected for 

MP analysis on sewage sludge in this study, namely SAV, SEC and Seine Grésillons (SEG). They are 

located in the downstream of Paris City, with SEC and SEG receiving the same wastewater. The 

specific characteristics with these three plants are provided as follows. 

Table 2-1: The characteristics of the three studied WWTPs 

 Seine Aval Seine Centre Seine Grésillons 

Year of 
commissioning 

1940 1998 2007 

WWTP capacity 
(m3/day) 

1,500,000 
240,000a 

404,000b 

300,000a 

315,000b 

PEq (inhabitants) 5 million 1 million 1.2 million 

HRT ~8 h ~3 h ~3 h 

Water treatment 

Air stripping/Screening 

Grit-grease removal 

Primary sedimentation 

Activated sludge 

Secondary sedimentation 

Physicochemical treatment 

Biofiltration (nitrification + 
denitrification) 

Screening 

Grit-grease removal 

Physicochemical treatment 

Biofiltration (carbon + 
nitrification + 

denitrification) 

Screening 

Grit-grease removal 

Physicochemical 
treatment 

Biofiltration (nitrification + 
denitrification) 



 

Page|52 

 

Sludge treatment 

Thickening 

Anaerobic digestion 

Thermal conditioning 

Press filtration 

Thickening (flotation) 

Dewatering 

Incineration 

Thickening 

Anaerobic digestion 

Dewatering 

Thermal drying 

Operation conditions 

SRTdigestion = 20 days 

Tdigestion = 37 °C 

SRTthermal = 45 minutes 

Tthermal = 200 °C 

Pthermal = 20 bars 

SRTthermal >2 s 

Tthermal = 850 °C 

SRTdigestion = 10-15 days 

Tdigestion = 55 °C 

Tthermal = 140 °C 

Sludge production 
(ton/year in dry mass) 

69,000 21,000c 13,800 

Sludge disposal 

85 % soil application 

15 % composted before soil 
application 

N.A 89 % composted 

HRT – Hydraulic retention time; SRT – Sludge retention time; PEq – Population equivalent; T – 

Temperature; P – Pressure; N.A – no information available 

a: dry-weather mode; b: wet-weather mode; c: mass before incineration 

Modified from Mailler et al. (2017) with an updated information from SIAAP 

  



 

Page|53 

 

Chapter 3 

Microplastic contamination along different sludge-line treatments: 

case of Paris megacity 

Minh Trang NGUYEN1, Johnny GASPERI2, Sabrina GUÉRIN-RECHDAOUI3, Sam AZIMI3, Vincent ROCHER3, 

Bruno TASSIN1, Rachid DRIS1 

1 LEESU, Ecole des Ponts ParisTech, Université Paris Est Créteil, Marne-la-Vallée, France 

2 Université Gustave Eiffel – Laboratoire eau environnement (LEE)-Allée des Ponts et Chaussées, 44344 

Bouguenais, France 

3 Syndicat Interdépartemental pour l’Assainissement de l’Agglomération Parisienne (SIAAP), Direction de 

l'innovation, 82 Avenue Kléber, F-92700 Colombes, France 

Abstract 

Microplastics (MPs) are abundantly present in urban wastewater, reflecting the plastic 

consumption habits of modern lifestyle. Literature has reported the efficiency of municipal 

wastewater treatment plants (WWTPs) in separating MPs from wastewater. However, the 

transfer of MPs from water phase into sewage sludge turns this treatment byproduct into a 

plausible primary source of MPs upon disposal into the environment. Hence, attaining a 

comprehensive grasp of MP occurrence and fate throughout sludge-line treatment becomes 

crucial. For this purpose, an investigation into MPs in raw sludge, digested sludge, dewatered 

sludge and final treated sludge was conducted at several WWTPs within the Paris agglomeration. 

The results exhibited a substantial MP contamination in all sludge types, with concentrations 

ranging from 86.5×103 up to 493.3×103 particle/kg dry weight (dw) for the size range 25-500 µm. 

There was no reduction in MP abundance throughout the treatment process. Additionally, 

approximately 7 % of sludge-based MPs were returned back to the system through reject water 

stemming from centrifugation, as determined by the budget balance analysis. This indicates the 

inefficiency of current sludge treatment toward MP removal. Besides, the impact of treatment 

technologies on the size distribution of MPs was observed, especially after dewatering with 

centrifugation and thermal dying at a high temperature up to 200 °C for 45 minutes. Given that 

soil application is one of the prevalent strategies for sludge disposal, the presence of MPs in 



 

Page|54 

 

treated sludge implies their potential incorporation and accumulation in agricultural soil. This also 

demonstrates a significant emission of MPs from urban wastewater into the terrestrial 

environment and highlights the importance of sludge management practices in addressing this 

issue. 

Highlight 

▪ Sludge treatment in WWTPs is inefficient for addressing microplastic contamination 

▪ Microplastic levels remaining in final treated sludge ranged from 8.6×104 to 4.5×105 

particle/kg dw 

▪ Microplastic concentrations in sludge increased after centrifugation 

▪ An internal circulation of microplastics within WWTPs via reject water, approximately 7% 

of total particles in raw sludge 

▪ Thermal treatment induced fragmentation of plastic particles 

  



 

Page|55 

 

3.1. Introduction 

The modern world is witnessing an increase in the abundance of MPs - an emerging pollutant 

stemming from human activities. Urban areas have become hotspots of MP pollution due to high 

density population. Urban wastewater, which is highly polluted with MPs, reflects this issue. Local 

surrounding watercourses thereby become susceptible to plastic contamination due to the 

inadequate treatment of urban wastewater. According to Sato et al. (2013), upper-middle-income 

and high-income countries, on average, treat 38 % to 70 % of their generated wastewater, while 

it was only 8 % in low-income nations. 

Wastewater management plays a crucial role in mitigating the anthropogenic pressures exerted 

by urban areas on their surrounding water bodies. Sewer systems convey wastewater to WWTPs, 

where it undergoes purification processes before being discharged to the environment. With the 

emergence of MPs in wastewater, scientific efforts have been dedicated to understanding their 

occurrence and fate in WWTPs over the last decade, mainly throughout water treatment line 

(Carr et al., 2016; Talvitie et al., 2017b; Ziajahromi et al., 2017; Bayo et al., 2020). Although the 

high MP removal efficiencies from water phase were reported, WWTP effluents remain a 

significant transport way of MPs from urban areas into the environment due to their large 